

Test Report

Report No.: RGST251030703

Date: Nov 06, 2025

Page 1 of 3

Applicant : Qingdao BKM Industry Co.,Ltd.
Address : Room 510, No. 450 Jiangshan South Road, Huangdao District,
Qingdao City, Shandong Province

Report on the submitted sample(s) said to be:

Sample(s) Name : Plastic Sheet
Sample(s) received date : Oct 30, 2025
Testing period : From Oct 30, 2025 to Nov 05, 2025

Test Requested

As requested by the applicant, refer to attached page(s) for details.

	Test Standard	Conclusion
1	U.S. FDA 21 CFR177.1520-Olefin polymers - Density, the Amount of Maximum Extractable Fraction in N-hexane and xylene.	Pass

Approved by:



Ben Miao

Technical Manager

This Test Report is issued by the Company subject to its Conditions of Issuance of Test Report printed overleaf or attached. The results shown in this Test Report refer only to the sample(s) tested unless otherwise stated. This Test Report shall not be reproduced except in full, without written approval of the Company.

Shenzhen General Standard Testing Services Co.,Ltd

2/F&3/F-5/F East Wing,Building C10,Zhu'ao 2nd industrial zone,Xixiang Street,Bao'an District, Shenzhen, Guangdong, China
Tel: 86-0755-36307999 Website: www.gst-lab.com E-mail: info@gst-lab.com